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Plot 7-713. Antenna 5b (Pk, Ch.149, 802.11n, MCS4)
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Plot 7-714. Antenna 5b (Pk, Ch.149, 802.11n, MCS7)
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Plot 7-715. Antenna 5b (Pk, Ch.165, 802.11n, MCS2)
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Plot 7-716. Antenna 5b (Pk, Ch.165, 802.11n, MCS4)
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Offset: 15.8dB SWT: 1.01ms
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Plot 7-717. Antenna 5b (Pk, Ch.165, 802.11n, MCS7)
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Plot 7-718. Antenna 5b (Pk & Avg, Ch.36, 802.11ax(SU), MCS2)
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Plot 7-719. Antenna 5b (Pk & Avg, Ch.36, 802.11ax(SU), MCS4)
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Plot 7-720. Antenna 5b (Pk & Avg, Ch.36, 802.11ax(SU), MCS11)
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Plot 7-721. Antenna 5b (Pk & Avg, Ch.40, 802.11ax(SU), MCS2)
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Plot 7-722. Antenna 5b (Pk & Avg, Ch.40, 802.11ax(SU), MCS4)
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Plot 7-723. Antenna 5b (Pk & Avg, Ch.40, 802.11ax(SU), MCS11)
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Plot 7-724. Antenna 5b (Pk & Avg, Ch.60, 802.11ax(SU), MCS2)
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Plot 7-725. Antenna 5b (Pk & Avg, Ch.60, 802.11ax(SU), MCS4)

RBW: 1 MHz  peak: 5351.40 MHz, 63.97 dBuV/m
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Plot 7-726. Antenna 5b (Pk & Avg, Ch.60, 802.11ax(SU), MCS11)
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Plot 7-727. Antenna 5b (Pk & Avg, Ch.64, 802.11ax(SU), MCS2)
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Plot 7-728. Antenna 5b (Pk & Avg, Ch.64, 802.11ax(SU), MCS4)

FCC ID: BCGA2764
IC: 579C-A2764

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090028-19.BCG

Test Dates:
05/30/2022-09/30/2022

EUT Type:
Tablet Device

Page 284 of 365

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

© RBW:1MHz  peak: 5351.70 MHz, 68.35 dBUV/m
Peak Trace . . " I
PASS avg ofier 150 VBN S MHZ 00 5350.30 MHzZ, 51.24 dBuV/m
140 4
£
S 1201
2
o
=
= 100
£
&
L ]
£ w
=
[}
i 60 W
ﬁ""""“"““"‘"—ﬁ—-—« e e o S
40 4
5300 5310 5320 5330 5340 5350 5360 5370 5380 5390 5400

Frequency (MHz)

Plot 7-729. Antenna 5b (Pk & Avg, Ch.64, 802.11ax(SU), MCS11)
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Plot 7-730. Antenna 5b (Pk & Avg, Ch.100, 802.11ax(SU), MCS2)
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Plot 7-731. Antenna 5b (Pk & Avg, Ch.100, 802.11ax(SU), MCS4)
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Plot 7-732. Antenna 5b (Pk & Avg, Ch.100, 802.11ax(SU), MCS11)
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Plot 7-733. Antenna 5b (Pk & Avg, Ch.104, 802.11ax(SU), MCS2)
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Plot 7-734. Antenna 5b (Pk & Avg, Ch.104, 802.11ax(SU), MCS4)
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Plot 7-735. Antenna 5b (Pk & Avg, Ch.104, 802.11ax(SU), MCS11)
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Plot 7-736. Antenna 5b (Pk & Avg, Ch.108, 802.11ax(SU), MCS4)
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Plot 7-737. Antenna 5b (Pk & Avg, Ch.108, 802.11ax(SU), MCS11)
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Plot 7-738. Antenna 5b (Pk, Ch.132, 802.11ax(SU), MCS2
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Plot 7-739. Antenna 5b (Pk, Ch.132, 802.11ax(SU), MCS4)
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Plot 7-740. Antenna 5b (Pk, Ch.132, 802.11ax(SU), MCS11)
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Plot 7-741. Antenna 5b (Pk, Ch.136, 802.11ax(SU), MCS2)
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Plot 7-742. Antenna 5b (Pk, Ch.136, 802.11ax(SU), MCS4)
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Plot 7-743. Antenna 5b (Pk, Ch.136, 802.11ax(SU), MCS11)

PASS g, Wil 3% buvim
140 A
120 A
1004
80 1
60 1 ‘!-x.....“_ —
5675 56‘55 55‘95 57‘05 57‘15 57‘25 57‘35 57‘45 57‘55 57‘65 5775

Frequency (MHz)
Plot 7-744. Antenna 5b (Pk, Ch.140, 802.11ax(SU), MCS2)

FCC ID: BCGA2764
IC: 579C-A2764

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090028-19.BCG

Test Dates:
05/30/2022-09/30/2022

EUT Type:
Tablet Device

Page 286 of 365

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Field Strength (dBuV/m} Field Strength (dBuV/m) Field Strength (dBuV/m)

Field Strength (dBuV/m)

PASS Gy, WML & Uhin
140 A
1204
100 A
80 1
60 ‘[““-“
5675 56‘55 55‘95 57‘05 57‘15 57‘25 57‘35 57‘45 57‘55 5765 5775
Frequency (MHz)
Plot 7-745. Antenna 5b (Pk, Ch.140, 802.11ax(SU), MCS4)
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Plot 7-746. Antenna 5b (Pk, Ch.140, 802.11ax(SU), MCS11)
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Plot 7-747. Antenna 5b (Pk, Ch.149, 802.11ax(SU), MCS2)
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Plot 7-748. Antenna 5b (Pk, Ch.149, 802.11ax(SU), MCS4)
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Plot 7-749. Antenna 5b (Pk, Ch.149, 802.11ax(SU), MCS11)
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Plot 7-750. Antenna 5b (Pk, Ch.165, 802.11ax(SU), MCS2)
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Plot 7-751. Antenna 5b (Pk, Ch.165, 802.11ax(SU), MCS4)

Trace: MaxHold RBW: 1 MHz
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Plot 7-752. Antenna 5b (Pk, Ch.165, 802.11ax(SU), MCS11)
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7.6.5
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Plot 7-753. Antenna 5b (Pk & Avg, Ch.38, 802.11n, MCS2)
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Plot 7-754. Antenna 5b (Pk & Avg, Ch.38, 802.11n, MCS4)
RBW: 1MHZ  pegk: 5149.85 MHz, 66.66 dBuV/m
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Plot 7-755. Antenna 5b (Pk & Avg, Ch.38, 802.11n, MCS7)
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Plot 7-756. Antenna 5b (Pk & Avg, Ch.46, 802.11n, MCS2)
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Antenna 5b Radiated Band Edge Measurements (40MHz BW)
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Plot 7-757. Antenna 5b (Pk & Avg, Ch.46, 802.11n, MCS4)
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Plot 7-758. Antenna 5b (Pk & Avg, Ch.46, 802.11n, MCS7)
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Plot 7-759. Antenna 5b (Pk & Avg, Ch.54, 802.11n, MCS2)
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Plot 7-760. Antenna 5b (Pk & Avg, Ch.54, 802.11n, MCS4)
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Plot 7-761. Antenna 5b (Pk & Avg, Ch.54, 802.11n, MCS7)
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Plot 7-762. Antenna 5b (Pk & Avg, Ch.62, 802.11n, MCS2)
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Plot 7-763. Antenna 5b (Pk & Avg, Ch.62, 802.11n, MCS4)
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Plot 7-764. Antenna 5b (Pk & Avg, Ch.62, 802.11n, MCS7)

RBW: 1MHz  peak: 5468.05 MHz, 63.53 dBuV/m
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Plot 7-765. Antenna 5b (Pk & Avg, Ch.102, 802.11n, MCS2)
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Plot 7-766. Antenna 5b (Pk & Avg, Ch.102, 802.11n, MCS4)
RBW: 1 M Peak: 5469.25 MHz, 62.94 dBuV/m
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Plot 7-767. Antenna 5b (Pk & Avg, Ch.102, 802.11n, MCS7)
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Plot 7-768. Antenna 5b (Pk & Avg, Ch.110, 802.11n, MCS2)
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Plot 7-769. Antenna 5b (Pk & Avg, Ch.110, 802.11n, MCS4)
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Plot 7-770. Antenna 5b (Pk & Avg, Ch.110, 802.11n, MCS7)
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Plot 7-771. Antenna 5b (Pk & Avg, Ch.118, 802.11n, MCS7)
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Plot 7-772. Antenna 5b (Pk, Ch.126, 802.11n, MCS2)
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Plot 7-773. Antenna 5b (Pk, Ch.126, 802.11n, MCS4)
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Plot 7-774. Antenna 5b (Pk, Ch.126, 802.11n, MCS7)
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Plot 7-775. Antenna 5b (Pk, Ch.134, 802.11n, MCS2)
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Plot 7-776. Antenna 5b (Pk, Ch.134, 802.11n, MCS4)
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Plot 7-777. Antenna 5b (Pk, Ch.134, 802.11n, MCS7)
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Plot 7-778. Antenna 5b (Pk, Ch.151, 802.11n, MCS2)
Trace: MaxHold RBW: 1 MHz 5629.85 MHz
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Plot 7-779. Antenna 5b (Pk, Ch.151, 802.11n, MCS4)
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Plot 7-780. Antenna 5b (Pk, Ch.151, 802.11n, MCS7)
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Plot 7-781. Antenna 5b (Pk, Ch.159, 802.11n, MCS2)
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Plot 7-782. Antenna 5b (Pk, Ch.159, 802.11n, MCS4)
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Plot 7-783. Antenna 5b (Pk, Ch.159, 802.11n, MCS7)

Field Strength (dBuV/m)

PASS zaies JEW: IMHz  Peak: 5149.40 MHz, 63.36 dBuV/m
Avg Qect 14898 CWT: T0ims  AVg: 5149.10 MHz, 50.71 dBuV/m
140 1
E 1201
s
=
a
Z 100 4
=
5
2
Y 801
&
=
£ 604 _,.,A-ﬂ‘"
)/
40 1
5075 5090 5105 5120 5135 5150 5165 5180 5195 5210 5225

Frequency (MHz)

Plot 7-784. Antenna 5b (Pk & Avg, Ch.38, 802.11ax(SU), MCS2)
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Plot 7-785. Antenna 5b (Pk & Avg, Ch.38, 802.11ax(SU), MCS4)
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Plot 7-786. Antenna 5b (Pk & Avg, Ch.38, 802.11ax(SU), MCS11)
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Plot 7-787. Antenna 5b (Pk & Avg, Ch.46, 802.11ax(SU), MCS2)
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Plot 7-788. Antenna 5b (Pk & Avg, Ch.46, 802.11ax(SU), MCS4)
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Plot 7-789. Antenna 5b (Pk & Avg, Ch.46, 802.11ax(SU), MCS11)

RBW: 1MHz  peak: 5350.80 MHz, 62.33 dBuV/m
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Plot 7-790. Antenna 5b (Pk & Avg, Ch.54, 802.11ax(SU), MCS2)
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Plot 7-791. Antenna 5b (Pk & Avg, Ch.54, 802.11ax(SU), MCS4)
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Plot 7-792. Antenna 5b (Pk & Avg, Ch.54, 802.11ax(SU), MCS11)
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Plot 7-793. Antenna 5b (Pk & Avg, Ch.62, 802.11ax(SU), MCS2)

© RBW:1MHZ  peak: 5350.00 MHz, 64.88 dBpV/m
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Plot 7-794. Antenna 5b (Pk & Avg, Ch.62, 802.11ax(SU), MCS4)

RBW: 1 MH; .
PASS f{f/’” s, 152 VBW'f Miz Peak: 5354.00 MHz, 68.04 dBuV/m

Pud Difeat: 144dp SWT: 1.01ms Avg: 5354.00 MHz, 51.18 dBpV/m
140
§ 120 A
E]
=}
=
= 1004
k=)
c
g
= 80
b ..!‘m“
o
[
,ﬁ.m‘*‘n B e ERSRES TN FEEN SN
401

5250 5270 5290 5310 5330 5350 5370 5390 5410 5430 5450
Frequency (MHz)

Plot 7-795. Antenna 5b (Pk & Avg, Ch.62, 802.11ax(SU), MCS11)
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Plot 7-796. Antenna 5b (Pk & Avg, Ch.102, 802.11ax(SU), MCS2)
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Plot 7-797. Antenna 5b (Pk & Avg, Ch.102, 802.11ax(SU), MCS4)
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Plot 7-798. Antenna 5b (Pk & Avg, Ch.102, 802.11ax(SU), MCS11)

PASS e fpw: 1MHz  peak: 5469.85 MHz, 61.69 dBuV/m
pgak (]ffge 151 SWT 1.01ms Avg: 5454.70 MHz, 48.02 dBpV/m

1404

1204

100

80 1

Field Strength (dBuV/m)

60 {os A x | -

et
(OVESNS! VISUU NSGRU NP L SNy

| P
404

5395 5410 5425 5440 5455 5470 5485 5500 5515 5530 5545
Frequency (MHz)

Plot 7-799. Antenna 5b (Pk & Avg, Ch.110, 802.11ax(SU), MCS2)
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Plot 7-800. Antenna 5b (Pk & Avg, Ch.110, 802.11ax(SU), MCS4)
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Plot 7-801. Antenna 5b (Pk & Avg, Ch.110, 802.11ax(SU), MCS11)
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Plot 7-802. Antenna 5b (Pk & Avg, Ch.118, 802.11ax(SU), MCS4)

Peak: 5464.75 MHz, 59.36 dBuv/m

Avg: 5457.00 MHz, 48.47 dBuV/m
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Plot 7-803. Antenna 5b (Pk & Avg, Ch.118, 802.11ax(SU), MCS11)
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Plot 7-804. Antenna 5b (Pk, Ch.126, 802.11ax(SU), MCS2
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Plot 7-805. Antenna 5b (Pk, Ch.126, 802.11ax(SU), MCS4)
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Plot 7-806. Antenna 5b (Pk, Ch.126, 802.11ax(SU), MCS11)
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Plot 7-807. Antenna 5b (Pk, Ch.134, 802.11ax(SU), MCS2)
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Plot 7-808. Antenna 5b (Pk, Ch.134, 802.11ax(SU), MCS4)
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